e P ) R

REPAIR PARTS MANUAL

40" - 14 H.P. LAWN TRACTOR
MODEL D3560-210

ONE YEAR LIMITED WARRA

For eng {1} year trom date of pumhase by the fra! consumer for reskiential uae {thirty (30) days com-
merelal use), NOMA Outdoor Products incomorated warrants thes & will replacs ree of chamgs, includ-
Ing lahor, any origingl pen of any HOMA Quidoor Prosucts ncorparated product found to be dafective
by eny authorized Senvive Daaler or the ladtary, sxcapt the wltary whish fo warranted for ninety (20}
days from dale of purchass.

This warranty doas not eover engine, transmission, iransaxls or iferantial (ihose fems are covered by
their menufarurers ewn warranty). This wartanty does nob aeat parts that bave falad dus to norma!
wear or pans that have Jailed subject to misuse or abuse. Transporistion of the unlt o2 pad 10 and fram
Lo sinhorized Saervice Doalor of fadtery is the respongibility of the swner.

sufl the Barvize Qepartmaent at *-901-422-1650.

2. Paturn the delective produc, slong #ith proof of puichass i such ~adhodzes Sewine Desler for
raplasement of any Jafaxtlve pant whare covared by thiz wertanty,
¥

There & no other exprass war-ny, Implisd wanantles, including hese of merchantabiity and finess
for a panticulsr purposs st | 2ag o one (1) year fram date of gurchasa, Liahity for incWderta! or con-
seguential damagss are sxclu’~ 1,

Hentabons on how laeg an implled warmsly (anie, 5o the sfigve imnatoo ws
» A sistes do not 2llow the exlusion of pidente! or consequential damay - the
for miny 7t eppdy to you. This warranty gives you spenilc lagef fghts, and yaue: o Fave
sk vany from siate (o atate,

NOML Quidew s bducts Insorporated {alier 8060 Jacknon, TH 35I58-8U00 1
T I
UNIT PARTS AND SERVICE

Fl in and mail the registration card pagkad with the uall, For sarvics sthas than covessd Inihls manusl, coneni e
suthorized setvice dealar. A natlnwlde pails ond sefvice orgralzation has pesn esiablished to puwids
available paris and service. A lst of authoerzed parte distibusers | an included it tite manea), When cro'sing
pal” pans, always give the folkowing Information: 1, The Pad Marse & Thae Part Humber, 3. The Quanthy dg-
s}rle;d; 4. The Fyll {akght digit) Model Number of the unit, The mods! nernizer will be found op a plale altsched io the |
unit.

\
t
!
i; O anap by sisp explanation a8 10 what plocedure ghoukt e iollowsd Ty this warranty i
i ksl . . )
P ;—, © s pad bespmes defadtiva, sontact the slore whare the wilt was purchased for the nsme and &d-
f | ;/4 . 2359 al tha guthorized Service Dealer nearest o you,
SR a4y not locate sa athorized Servica Doaler, write Renvica Depmtmant of NOMA Dutdoor
: L P ; Incorporated for the nams and address of the avthorized Bervins Deziar I your ares o ;
| :

Logk for this symbal, A toeans - ATTENTION! BECOME ALERT' A MAZARD TO
OPERATOR, BYSTANDER, PROPESTY OR SQUIPMENT MAY EXIST,

MNOMA © oo Proguets incerporated
Trplie e ROAD

‘Paﬂ No. 3237804 18000 WRY

T R

Pron $5.00 Piinted nUU S A




IMPORTANT

THIS GUTTING MACHINE {8 CAPARLE OF AMPUTATING HARDS AND FEET AND THROWING DRIECTS. FAILURE TO UBBERVE THE
FOLLOWING SAFETY INSTRUCTIONS COULD RESULT IN SERIQUS INJURY OR DEATH.

. GENERAL OPERATION:

& Know tantrols and how to glop qulekly.

&  Rsad, undarsiand, and foliow all lngtrustion s in the manua) ans
on ths machine before starting.

& Dnly ellow tesponaible ndults, who ars lamiliar with
instructions, to opsrate the mathine,

&  Wear salely gleises or sys shislds wiasn aggambling or
opsrating the machins,

@ Do not oporety machine whan barelootsd, Always wesr
subplantisl footwear, preferebly eise/-doed shoes,

¢ Do net wesr looss fitting cleiting that caul? gut ceught in
moving parts,

& Cipar the area of objacts such 84 roeks, Wye, wite, 6., whizh
couid be plckatt u)y and thiown by the hladsls).

®  Besure the erea is clear of ather peapls belore mowing, Slop
machine it anyons snters the ares,

& Nover corsy pessengsrs,

# Do not mow In mverss unless sheolutely necassary, Alwaysg
fook dewn snd behng betore and whils backing,

®

Ba aware of tha mowet dischargs glrection and do not polnt ftat
shyone. Do not cpurals the mower without aither the enthie
grass caicher ar the gusrd In plags.
*  Slow down bstors tirning.
®  Mever laave & nunining ivehine unsftended. Always tuen off
Hlades, get parking breke, stop anging, snd remove Yeys balore
diemaunting.
Turet off bisda(s) when net mewing,
':}:a;z sngiva Balnte romoving greass tsicher or unelogging
Lte,

HMow only In deyliht of guad ertifiaial light,
Bannt speryia thn machine wiile undsr the influsinee of sleatol
or drugs,
Wateli for tratfia wiren opevsting nesr of srossing rosdweys.
Une nory whon mowing sround » fixad ohjsel to prevent the
b:zaeés) irom sirlidng it Novar cefborlaty run Guar sny foralgn
chject.
Uss mxtia oo wogn leading or unloeding the maghing nlp »
trallee or truck.
@ Usecare when pulling leads of uaing heavy sguipment,

8. Use only approvad drewber hiteh points,

b, Limit lasds to thoge that yau can safsly coniral,

¢ Danoturn sharply, Sse cave when beeking,

¢ Use counterselgni(s), whas! wolght or thee chains whan

suggesiad In atiectvmeont{a) Instructions.

.  BLOPE OPERATION;
Slopes 2re & mejor factor related o loss-oficonirol pna tip.cver
ancideate, which tan rexull In severe Injury oy death, Al afopes

require exira cxudlors, M you canmpt back up the gione or If you feel
unsasy on It, do ot mow It

[ *a

& §

DO

#  Mow up and dows slopes, nal acrosa,

?  Ramavs obainclss sueh s rochs, trea Himbg, otc,

®  Watksh tar hiodes, ruls, of Bumps. Unevern deresla cold averturn
the machine, Tall grags cen hide nheliciss,

' Uss 2oy spond, LTio0sa o [0W geat 60 that you wiil net have &

Stop or shift walle o the glape.

& Follaw the manulesiures rsstmunecatdons tor wives walghie
ol pounteraeighls ke improve stability,

&  Use entrs cars with grass satkehers o othet atiachimnie. These
van changs the slability of the machive,

& Keep ol moveriant on the slapss sfow and gradugl Do ot
make sutden changes In spasd o direction,

#  &vold wiariing nr Ropping &n & sisps. i Ures lase Uzetion, W
off tha Mads(x) and precssd siowly sealght dowt e s0ps.

DO NOT

# Do snotturn on slopas unloss necessary, and then sicwty and
greduelly downhil, i passitle,
¢ Do not mow nesr drop-offe, diteheg or smbankments. The

)
1]

&
wL.

mowst could suddenly Wurn over if & whest Is gver the edge ufs
cli¥f or ditek, or If un edge cuvet ln.

B nol mow on wet grast. Reduced Yractisn eould cause
afiding,

Do naét.'y 20 slabiilve the macking by pulting your ot on the
ground,

Dot 1404 grass catchar o sleed slopes,

CHILDREN.

Tragle aceldenis san ovvur if the specator (s aal glert to the prasence
of children, Children ar¢ witen stirectad t@ tha machine and the
mowing actuity, Naver assurey thet children will zemein where vou
|28t savi tham,

2

e * £33

* 2

Kpap shldian aur of tha wewling aree and under the wetehil
cpra of anothe? raspensibls aduit

Be alort 26 tutii imachine off i children antar the ates.

Baters avd winen backing, ook behing and down for smatt
chiidean.

Novar catry chlldran. Thay may hall off and be serdously Injured
ot intartere with sats machine opatetion,

Nevsr ailow childién (o opstule the mechine.

Uae 2xiza cars when approaching blind carewie, shwaos, kress,
81 other ebjects that may obscure viglon.

SERVICE:

Vep vulre care v hendiing gesoline and other tualy, They ere
flemmable and vapore sig azplosive.

&, Uss only an approved contaltwr.

B, Naver remave gag cap ar add lust with the eegine runping.
Allew sngine ta coo! BMfore refusling, De nat smoks.

% Never ralial the naching indoqrs.

. Nevar store the rmeehing o fuel canbainer Inglds where
there is en opan flame, suth as in 3 water hentar.

Chask sl supRly beiorz anch wee pllowing spepe Jor
axpansion 55 the host of 1ha engine andior £i con cause
gescling tu axpand and avesTiow the ank,

Use ¥xtrs care whsn handling bettery acid, Actd caniagt wiih
8RiN WRY C3PES SRversd HUrng, Eye conlssl may capuge
blindness.

Use oxlre care when servlsing the ballery. Explesive gae s
producsd 16 tha batlary. Ba not service the beitery while
smaking or nonr AN ¢pan Sperk 8 famve, This ynay coause the
bettery 1o sxplade setiaing serious injury.

Mover syt & maching inslde & oloasd ares, Exhausl fumes
santaln CARBOY WMONONIDE, an DLORLESE and DEAGLY
GAS.

¥omp nule a3y bolts, espetially Blade ptiachmeni belte, dgh
wnd kewp equipitent n good condilion.

Wever tamper with sefely devines, Check thell opurstion
FegLiary.

Do not shange the sngliw govainer seitings or cverspess
engine.

Radyns fire hezards, Keep maeching 1168 of yass, ivoveg, or
wthar debriz hulld-up. Clean up ol or Tual spilisps, Aliow
meching 1o coof bofpi sIring,

Stop and Inspedt e squineent 1Y you striks as oblect Repoli, if
naneazary, botare regtafiing.

Never srmke aEfsslments o rapelne with the englng cuanlag,
Grase caither compenents are sukisct o weaar, demsgy, sng
dstarioration, which could sxpage moving pettz of allow
thients 10 B thiown, Fragquendy chask sompdnents ung
raplace with manufactina?'s yecommanded perla, whon
neRAgASIY,

Howar dlude{s) ure sharp snd canp eub Wesp the blads(s) or
wadr gloves, spd wes extre canion wheh servielng thom,
Chegk brake sperpilen fraguendy. Adjust and setvise se
reyuired,




@

e e e

U o PP SIS

1w

e OWNER'S INFORMATION
Rerord the following information abott your unit so that
MOQDEL NUMBER; DDDD - DDDD

you wifl be able to provids it in casa of Ioss o« &.

Uy WU Ll

(Extter oampiete 2 digh number from modal plata on unk)

PURCHASEDATE: ——/___ [ ___ CODE NO. - SERIALNO. —
DEALER'S NAME AND ADDRESS: o . . e
ciry; . STATE: -~ ——— TELEPHONE: —— o o
CONTENTS OF SHIPPING CARYOM HOW TO MEABURE SCREW szt
1+ Lawn Tractor with 40 inch Mowar Dsck (8718 = 1% INCH)
t - Operator's Manual -
1 - Repalr Pars Manual LENGTH —""‘)‘
1 - Engine Manual
1 - Stasating Vool
1. Seal DIAMETER l“!“!‘
1 - Bag of Assiambly Parts Containing

4 - 5M6 x 8/4 inch Hex Head Sorews
4 - 816 Inch Split Lockwashars

- 1142 inch Flatwasherg

- Pin, Spring

- Spacer, Stearing Shaf

- Hub Caps

- Ring, Retex

- Washery, Flal 755 x 1,31 x 075
-~ Ties & Rims, 15x §-6

- Nut, Pueh-On Cap

- Pivot Rod

- 8pring, Tarsion

- Chute Deflectar

- Nuts, 3/8-18

- Boks, 500 % .390

4
1
1
2
2
é
2
1
1
1
1
2
2
2 - Gauge Wheels

TOOLS REQUIRED FOR ASSEMBLY

2 - 7/18 inch Wranches (or adjustable wraneh)

1 - 172 inch Wreneh for adjustable wranch)

t + Bmall Philkips Screwdriver with a 144 inch shank
1 - Hammer

T

i A pancer 4 )

This iewn tracter esn be dangerous If carolassly
Yasd,

Read yaur Cperator's Manual tharoughly baiore
oparating your {awn {raclor.

Alwsys waar safely plasses or eye ghields while
as20mbiing or oparaiing vaur tswn tractor.

DO NOT carry passengors at any time.

Keep your hands, fest, halr and Jooss slothing sway
from the disoharge area, the undersida of the mawer
deck or sny maying parts while the engine is
running,

DO NCT aliow ehiidron or young isenagers 1o
opersta of e near your tevn tracior while it js
operating.

\_ ' y,

ALWAYS GIVE THE FOLLOWING INFORMATION WHEN CROERING REF AR PARTS:
1. The PART NUMBER; 2. The PARY NAME: 3, QUANTITY DESIRED; 4. The MODEL NUMBER 1As shiwn on Mode! Plats),

SEND PART ORDERS AR PER INSTRI
DO NGT USE KEY NUMBERS WHEN OROE
Allvaplacement pars will be supplia

UCTIONS QN THE FRONT PAGE,
RING REPAIR PARTS, ALUNAYS USE PART NUMBERS
d in surrent praduption eoines of i & nevtral calor.

A hardiing fea is applicable 1o small pans wgars,
YOUR UNIT 1S RIGHT HAND (1) DR LEFT HAND (LH} A% YOU STAND SEMIND (T.




m. ‘
CHASSIS & HOOD ASSEMBLY (FRQNT)

NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED
PARTE. Use of servica/replacement parts ather than ITEMS ARE INTERCHANGEABLE
original aquipment parte may vold your warrariy, WITH CPPOSITE SIDE 328906R




3t
3z
33
34
as
38
39
40
41
42
43
44
45
48
47
48
49
50
§1
52
58
54

£s
§6
57
Ss
59
60

0" LAWN TRACTOR M

9 = et L ke Lo LR L R N
CEBNRR BN SSEdarom-a _

L

KEY# PART#

£6089-853
50088-853
313541-853
56030
55278
300440
1498
308207
309008
122207
2483
1469
300635
124824
271190
46763
35487
985346
309447-660
986348
67158
8462
120804
120393
1498
§3446
138538
45174
312306
300314
120892
1502
52661-880
56304

303055
53225
50382
302073
57706
301204-853
301805-963
56021
3640
1488
310746
50352
301452
311485
301251
301413
456378
329758
320757
teey
323538
324360
3zraiz

DESCRIPTION

BRKT.GRILLE, L.H,
BAKT GRILLE ALK,

BRACKET, FRONT AXLE

SCREW, B/16-18X 76WOFLLK
NUT, 5/16-18 HXWDFLLK

QUIDE, BELT, RIDER

NUT, 5/18- 18 REGHEXCTRLK
BOLT, £25K2 100 HHEH 1121380
NUT, 1/2-13 REGHCTRIK
SCREW, $/8-16X3.00 HHO
WASHER, 39IDX1.250X.07 BELLVIL
NUT, 3416 AEQHXCTALIK
BUIDE BELT SHORT 15° WHEEL
NUT, 5/16-18 HEXJAM

NUT, 378-18 HEXKEPS

RIVET, POP .187DIAX .450LG ST
SCREW, §/16-18X 50 WAHHTAP
SCREW, 1/4-204 50 WAHHTAP
DASH

SCREW. 1/4-20X 50 WAHHTAP
LAYCH, .04WDX.047 ASSY HOOD
BOLT, .975X .166 HHSH 5/16.18
WASHER, FLAT 408X B1X 085
WASHER, FLAT 344X 80X 065
NUT. 5/16-18 REGHEXGTRLK
FIN, 5/16-18 HOOD LATCH
WASHER, REGINTLK. 320X.51X.03
NUT, 5/15-18 HEXWDFLLK WHIZ
BAFFLE CONSOLE

SCREW, 14-20X.88 WAHHTAP
WASHER, FLAT .281X.63X.065
NUT, 1/4-20 REGHEXGTRLK
HOOD

EDGING WIDE

ASSY.GRIAE G-42

GRILLE

BCREW, 1/4-20X1.25 WAHMG
NUT, 1/4-20 WOFLLK TOPLOCK
LENS.CLEAR W/O TABS NO LOGO
SCREW, 48 % 50 PLASTITE
SUPPORT, GRILLE ARH
SUPPORT, GRILLE LH

BCREW, 1/4-14X .75 SLWATAP
BOLT, 375X 500 HHSH &16-18
NUT, §/18-18 REGHEXCTRLK
LANYARD HDOD

NUT, 124-20 WDFLLK TOPLOCK
FOMWL, HEAT REFLECTOR
COVER STEERING SHAFRT
STEERING WHEEL

SPACER FOAM

ROLL PN

PAATS MANUAL

QPERATOR'S MANUAL (GERMAN)
GRASS CATCHER MANUAL

AIR ASSIST MANUAL (ENGLIBH)
AIR ASSIST MANUAL (FRENCH)
AR ASSIBT MaNUAL {GERMAN)

~ ORDER INDIVIDUAL PARTS.

S aum Uy Uy

ODEL D3560-210

¥145 NO.UUS F.US

ary.

2

1
1
1
5
§
1
1
1
t
2
e
1
{
1
3
1

0

2
1
2
2
é
2
2
2
2
2
2
1
2
2
2
1

275"
1
1

4
4
i
"
1
5
&
2
]
t
1
2
1
1
)
1
f
{
1
1
1
1

L2 ]




LU ) U Jum ur wu T-DO0 NULUUD FLUD

NOTE: ALWAYS USE ORIGINAL EQUIFMENT

PARTS. Use of service/repiacement parts other than TEMS ﬁh‘g?gﬁg&ﬁ?ﬁam
origina! sguipment parts may void your warraply. WITH OPPOSITE SIDE 2258534




o

KEYZ# PART#®
55 A2e57%-880
56 319005

§7 310008

58 300235

58 3086656-360
80 SHI57-850
61 $10880-960
g2 20507

83 1408

84 48801

886 1408

&8 67183

67 1841

68 44811

68 56007

70 A

71 308653-960
72 00288

73 439455

74 3015581

75 1220373

bi 005348

7 122017

78 446363

70 1408

80 65021

8t 305986

82 PO5I54

83 57034

;1 1501

85 274188
68 310384

87 120303

B8 120638

a9 1282007

DESCRIPTION

FRAME LF MAIN 23074360 DRILLED
FODTPAD L/H

FOOTPAD RiH

FASTENER RATCHEY

CONSCLE GENERI( BOF
PLATE, SEAT

BRACKET, F-6 SEAT SUPPORT
BOLY, €370 1568 HHSH %1618
KUY, 5¢16-18 REQHEXCTRLK
SCREW, 5/15-18X §3 RHC

NUT, 6/16-18 REGHEXCTRLK
SPAING,SEAT 2.53L.0,1.4000
CLAWP SPRING 1.971D

BCREW, 1/4-20X .75 HXWATAP
COVER SEAT SPRING 1 5I0X1 0L3
FENDER ASM F-5 SUSP.
FENDER F5 SUSP

CLEWS

SUREW, 6/16-15X.58 PHPNMA
WASHER, 34410%X1 SODX 0%
NUT, 5/16-18 8Q.

SCREW, 14-20% 50 WAHHTAP
SCREW, 5/16-18X1.00 HHC
WASBHER, FLAT 375X .68X.082
NUT, §/16-18 REGHEXTTRLA
TRIM,STRIP BLACK

BELYT QUARD 7* X 28.03"

BELT QUARD 7° X 15.64
SCREW, 10-24 X .63 TRHMA
WASHER, FLAT 203 % 58 X .0a0
NUT, #1024 HEXKEPS
SEAT.GENERIC

WASHER, FLAT .344X 60X.085
WASHER HVSPTLK 328X 80X.04
SCHEW SMB-18X, 75 HRE

* GRDER INDIVIDUAL PARTS,

o
=

——— oA
o

aﬂm&mh-mdubﬂwwﬂhﬂ-&bmww#ﬁ




CUUN UCUU Bis¢ NoLUOS PLOB

i - » JL’N 7 Ue  yuu

NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED
PARTS. Use of service/raplacerment parts other than ITEMS ARE INTERCHANGEABLE
original eqLipment pars may void your warranty. WITH OPPOSITE SIDE 325@\53]




LLI'.V

KEYs PART#

O~ eun

320075953
180076
120353
1498
304704
B0148
8280
318341
35408
%
48308
58336
1542
300698853
180028
1802
301503
120813
a%408
§7444
200158853
9pDi6E-853
190070
58247
1488
417008
8280
55248-859
128211
1498
21392
180077
1498
S00336-88D
1RDO7R
45802
1498
180070
1408

A 238
180077
14548
492202853
0017
296418
44108
301230
S04
44108
Q435
138479
B237
303027
68326
58325
58329
9149
48308
58338
1602
314177
300310
800314
120376

300317
8260
Q408
20372
9522
V21222
300335
006340
55514

DESCRIPTION

BRACKET CLUT-ENGAGELEVER
SOREW, 516- 1831 O HHG
WAEHER, FLAT 344X 80X 085
NUT, 516-18 REGHEXCTRLK
ASSY CLUTCH LEVER
BEARNG FL. S0310X 82800
BN, HAIR 08% DIARL 0LG
BRACKET SWITCH ENGAGE
SCREW, /18-18X .75 WAHHTAP
BRKT.CABLE RETAINER
PLLLEY, 806X.305 PM

8OLT, 76X 375 HASH 1.2
NUT. t/420 REGHEXCTRLE
ARKT, FRAME CABLE

SCREW, $44.20X 75 HHO

NUT, 17420 REGHEXCTRLK
ABSY CABLE, BLADE ENGAGE
HNUT. 174-28 HJAM

SOREW, £16-18X .75 WAHHTAP
TIE, GABLE BLAGK NYLON
ASBY REAR LIFT

ASSY . LINK RIGHT SIDE
SCREW, BB 1BX1.00 HNC
ABJUSTING NUT

NUT, 511618 REGHEXCTALK,
WASHER, FLAT B1X1,06X.005
PIN, HAYR 081 DIAX1.880
BAKT,REARHANG, SUSP,
BOLY, 5/18-18X 63 CARR

NUT, #/10-18 REGHEXCTRLK
HRACKET HET/ADILST BLPPORY
ELREW, 5146-38X .76 HHG
NUT, 5/16-1B REGHEXGTRLK
BRACE, FENDER F.5 §US
SCREW, 518181 .00 HHC
WASHER, FLAT 333K 82X.518
KUY, $/16-18 REGHEXCTRLK
BOREW. 618-18X1.00 HHC
NUT, /18- 18 REGHEXCTRLK
CUADRANT HEIGHT ADJIST
SCREW. 816+18X .76 HHC
NUT, 5716-18 REGHEXCTRLK
HAMDLE LIFT SHORT 81K
BOLY, 500K 270 HHEH 1818
WASHER, FLAT 06X 5% D24
NUT, 816-18 KWDFLCTRLK
PAWL, HEIGHT ADUUST

BOLY. 500X .270 HHBH 6/16- 18
NUT, 8/16- 18 HWOFLCTRLK
POINTER Z-PL

WASHER, EXLK 998X 41X.03
SCAEW, #3-32X .38 HHWAT
RO ACTUATOR SHORT
SPRING, HE GHT AQUUST
KROB, HET ADJ PUSH BUTTON
GRIP 750 0D W/ HOLE

BRKT, CARLE RETAIN
PULLEY, .90BX.306 NYLON
HOLT, 976X 375 MHSH §14.20
NUT, 1/4-20 REGHE XCTRLK
CABLE,LIFT 23.30 £-5 20XB3
PINCLEVIS 310A+ATHS
RING, RETE .31X.24

NUT 14-20 REGHEX

PULLEY, 206X 305 NYLON

PIN, CLEVIS 38 DIAX1.00{G
BIN, HAIR 091 DIAX 1 BaLE
CLEVIS, LIFT CARLE

MUY, 1/4-20 REGSO

PIN CLEVIS 312X 812

FIN, COTTER .000).080% 7513
LIFT COVER-35°F5

SCRCW, #10 X 75 HRPLAST
KNS, BOUND 1.60 BLAGK

ﬂu_.’h};\}mm—lJd-lm—‘_&—‘"m—l‘_’-ﬁ.;-l-d..;-..‘.(\!hj».—a

u‘m-l—\.a-‘-o.h:-‘..—“_.-Q.A..dA;JJ&A‘AJJJ-‘—&JJJNN.—A—D-—\J“

9




1D

REF.
CHARSIE & PO,
HARDVYARE)

38 REPER TO
TIRE YREAD

0" LAWN TRACTOR MODEL D3560-210

e e -

ROTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED
PARTS, Uss of service/replacamant parts other than ITEMS ARE INTERCHANGEABLE J
otiginal aguipmant parts mey void your warranty. WITH OPPOSITE SIDE 3151368

10




1L .

—

{

- 0 g o
SRGRIRIZYRNCaman~

17A

EBRNRRRBINNGE

¥ ) 31

%2
3
84
35
a3
87
38
ag

KEY# PART#

A

300272-8568
£3373.858
52407
302025
915886
88625
304?90
130128
120382
120377
58280
52406
180177
22265
1500
M0146
58201
124925
57158
21276
46692
120306
120382
120368
53243
58244
Sg2a74
an1410
301308
216802
f-asas

24167
don20
070
301140
B4z
36626
40334

DESCRIPTION

ASSY AXLE FRONT

AXLE, FRONT

AXLE COVER

BPINDLE BEARING

SPINDLE RH

SPINDLE LH

AING, RETEX .67X 0STRUS13-75
TIE RCD Assy 10,8116

SCREW, 2/8-16X1,75 KHC
WASKER, REGSPTLK.393K,68X. 10
NUT, 3/8-16 REGHEX

SECTOR, STEERING LF
BRNG,FL ECC 510IDX .88800X .56
SCREW, 172-13%1.60 HHC
WABHER, FLAT 816X1,38X.119
NUT, 1/2-13 REGHUTRLX
DRAGLINK ASSEMBLY

NUT, 8/8-24 REGHENJAM

BALL JOINT &/8 THD SHOAT STUD
BALL JOINT 3/8 TH'D LONG STUD
NUT, 3/8-24 WDFLHLK

WASHER, FLAT 5¥1X1.06X.095
WASHER, REGSPTLK 503X 63X, 10
NUT, 8/8-24 REGHEX

SHAFT, STEERING LF

PINION, BTEERING LF
PiN,DOWEL 2500 0D« 1,75

BRNG, FL .7821DX1.0610DK .24
WASHER, FORMEDY 1351 53X 12
WASHER, FLAT . 785X1.26X.042
RING, RETEX 57X 05TRUS133.-75
TIRE & RIM, PU 15X8.0X¢

VALVE STEM

WHEEL W/RRG.
8EARING,FL1.880D+. 783D
REFER TO TIHE TREAD PAGE
WASHER, FLAT .786X1.81X.075
RING, RETEX 57X 05TRUS123.75
CAP, ¢ 60010 X 78LG HUB

* ORDER INDIVIDUAL PARTS.

JUN U Tl

b3

caY ND.

OUuS P11

W1




5:40 No.005 Fois

JUN 07700

L

N TRACTOR MODEL D3560-210

MOTION IRIVE AZSAMBLY

ROOD PAGE

m

Y

3265814

E

HANGEABL
STE SIDE

ALL UNNUMBERED
ITEMS ARE INTERC
WITH OPPO

2

1

QUIPMENT

l

S8Vice/replacement pans other than

Y5 USE ORIGINAL E
on! pans may void your warcanty,

NOTE: AL WA
PARTS. Use of
{ originat equipm




TR

KEY# PARTS
1 A

2 302745
8 3021

4 22053
5 814120
& 180066
7 120393
8 1498 .
2 a6202
10 50047
11 122085
12 122017
13 120303
14 1498
15 122007
18 138533
17 1498
18 925302
12 310347.853
20 180077
21 908418
22 1498
23 310347.853
24 B67252
25 008418
26 1489
a7 310366
a8 180018
29 1502
30 809895
k] AN0WS
32 187185
3 120238
94 308880
385 Jes182
38 180124
87 1480
38 327460
39 180124
40 120294
41 1499
92 57157
43 $6258
44 811257-353
45 311209
46 311831
47 1341
48 333t

",__l (WU ’ l_l r

DESCRIPTION

TRANSAXLE Pa40-5 WS

PULLEY

KEY, WDRF 808 , 750X, 187X.312
RING, RETEX .58X 04TRUSI0-62
BELT

SCREW, 5/16-18%2 25 HHQ
WASHER, FLAT 344X .89).085
NUT, 518-18 REGHEXCTRLK

MF STABILIZER BRKT

8SCREW, 3M-16X1.25 WAHNTAP
SCREW, 6/18-18% 2,00 HNHG
SCREW, &18-18X1.00 HHG
WASHER, FLAT 344X 80X 085
NUT, 5/16-18 REGHEXCTRLK
SCREW, &15-18%, .75 HHC
WASHER, REGINTLX 820X 81X .05
NUT, 5/16-18 REGHEXCTRIK
LEVER SHIFT.LWR 040 LF
CLIP-SHIFT LEVER .62 ROD
SCREW, &/16-18X .76 HHC
WASHER, FLAT 3R1X1.00%.125
NUT, 5/16-18 REGHREXCTRLK
CLIP-SHIFT LEVER 52 ROD
QUIDE, BELT 5/16-18YHD
WASHER, FLAT 391X1.00X,125
NUT, 818-18 REGHEXCTRALK
FIVOT BRKT LEVER

SCREW, 174-20% 82 HHG

NUT, 1/4-20 REQGHEXCTRALK
LEVER, SHIFT UPPER 8F 172-13TH
SPRING, TORS, S5X.95X.095
PIN, GOTTER 125 DIAX 1 001G
NUT, 1/2-13 HEXJAM

HANDLE 1/2-13 MOLOED

LINK T{E ROD SHIF TER PO L7
SCREW, 9/8-16X1.26 HHC

NUT, 3/8-18 REGHXCTRLK
BRACKET,BHIFT 58P FEN HT
SCREW, 88-16X1.25 HHC
WASHER, FLAT 406X .B1X.085
NUT, 3/8-16 REGHXCTALK
WABHER,. 750X.250 5P-TRANSBAXLE
SCREW, 1/4.28Y. .76 NYLHHC
BRACKET COVER

COVER PLASTIC

SCREW,1/4-15X% . 44/,53 HILOMHWA
CLAMP SPRING

SCREW, 1/4-15X 44/,58 HILOHHWA

LR

W N RSV

)
<

'\)HN-“_...L—;N-‘_.‘I—...ﬁ‘—‘-.A”N_.u-—‘_.g,.—.-l—D‘Aﬂ»”—k“—hnah—d‘A-b

* GONTAGT YOUR NEAREST TRANSAXLE DEALER FOR PARTS AND SERVICE.

Ares

13




. - TSN ueol
Lo LF

o r 'IAWN

MOTION DRIVE Amm.'.'

8:41 No.0OS5 P.13

TRACTOR MODEL D356

0-210

REF.
ENGINE PagE
{ENGINE PULLEY)

w1 ”\
.

NOTE: ALWAYS usg ORIGINAL EQUIPMENT ALL UNNUMBERED
PéBTS. Use of sotvicereplacemant parts ather than ITEMS ARE INTERCHANGEARLE
original equipmant parts may void yau warranty, WITH OPPOSITE SIDE

M




1p-

KEY#

60
61
82
&3
64
85
86
87
a8
i
70
14}
72
78
74
75
7€
77
78
79
80
41
a2
83
84
88
a6
87
88
8¢
°0
91

PARTR

321514
304016
1492
328942
319876
87847
2968
G680
458180
32038
300793
45602
1498
30658
35374
45982
1409
57204
3261391
1406
325810
58359
A

24167
301366

301566
bgo2s
642
42815
38629
40384

DESCRIPTION

SPRING BIAS DRAQLINK

GUIDE 8ELT

NUT, 5/16-18 REGHEXCTRLK
PEDAL ASSY,BRAKE/CLUTGH LF
PIN,CLEVIS

SPRING, BRAKE PEDAL
WASHER, FLAT BOAX 78X 050
PIN HAIR

PAD. CLUTCH BRAKE WIPRINTING
ARM(DLER TRACTION DH.LF
BOLT, 625X 155 HHSH &/18-18
WASHER, FLAT 238X .47X.110
NLUT, 5/16-16 REGHEXCYRIK
RETAINER, STRAP BELY
PULLEY, IDLER V4L 3,06 .62
BOLT, %2-16X1.60 CARR

NUT, 3/8-16 REGHXOTRLK

ROD, CLUTCH

BOLT, 4u6X 39 HUSH ans-18
NUT, B/16-18 REGNEXCTRLK
SPRING BRAKE 81.12 P40 LF
BPRING.CLUTCH 113X 7508, 75
TIRE & AIM. PU 20X10-8 GENERIC
VMVE STEM

AiM, WHEEL 20X0.00

REFER TO TIRE TREAD PAGE
8PACER

Key

WASHER, FLAT .758X1,31X.075
WASHER, FLAT .765X1.58X.07
RING, RETEX

CAP, HUB

» OHDER INDIVIDUAL PARTS.

3

F VR S S

A n et o—a gy

L T U NS N S

w2

ARy AT & Ry RS




L e JUN nr.?"oo‘ G142 No 085 F 16

P
NOTE: ALwAvs yse oR;

GINAL EQUIPMENT ALt UNnUMBERED
PARTS, Uzp of sleca!repJacement parte other than ITEMS ARE ]NTERQHANQEABLE
i odginal squipment parts Mmay void your warranty, 3288404

WITH OPPOSITE SIDE
16




KEY# PART#

BEIBARIN2ECCNdoa
i
o

E3BNpRonNNy
;
£7J

«w
-
g
>

DESCRIPTION

14-18 HPRS TWIN OPP (BEE ENGINE MANGALS

SCREW, ¥a.18X1.25 WANHTAP

WASHER, ExLK 364X .69X.04

MUFFLER Ryt

MUFFLER, L1y

GASKET, MUFFLER

BCREW. 1/4-20 .78 Hue 4Rs

WASHER, REGSFTLK.EGB!XAQX,D?
3

KEY, SQUABE -24950X4.50 L.
SPACER,{ 01X1.484 ENGIN PULLEY
WASHER..B&Q] Dx1 .SGODX.«ITFJLDT
WASHER, REGSPTLK 489X 7ax 12
SCREW, T1620X4.25 HHC GRs p
BULKHEAD HDOD H-7.8

TANK FUEL 2BALCLEAR

SCREW, 1/4-10x -TSPHPNTA
TUBING, 25X 50X BULK GAs LINE
CLAMP, FUEL LINE

GAS CAP 1.172.7 THp

OIL DRAN 11w

CAP Ol DRAIN

CONTROL, THROTILE 31LG TWIN g

SCREW, 10.24x S3PHPNMA GR2aik
NuT, £10.24 HEXKEPS

RETAINER wiRg

SCREW, 10-04).35 SLHWATAPGR2
KNOB,ROUND THROTTLE
CONTROL CHOKE 47.18L6G pAN
TE. CABLE BlACK NYLON 8621




ID:

MNOTE: ALWAYS USE QRIGINAL EQUIFMENT
PARTS Use of sarvicelreplaconent parts other than
original equipmen! parts may void your warranly.

LAY v (R -

PRE-PAINTED DECK

ALL UNNUMBEREDR
ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE

22406 3H

18




0:

KEY¥ PARTS

bl a8 Sdade

PRI AR BR R s NSRRI RO S BRSRERERTRBENRNRE!

325103-853
326480-953
180076
1488
180076
1483
30g084
120393
322330
180076

18007%

1408
317041862
314282.858
180075
12685

1408
308070
2483

w73

DESCRIFTION

M8 MOWER DECKS, &° LFEURD
TOE GUARD

SCREW, 5/16-18X .63 HHG GRS
NUT, 5/18-18 REGHEXCYRLK
SCREW, 8/16-18X .60 HHC GRS
NUT, 51618 AEGHEXCTRLK

WASHER FLAT .344X.

LEVER ASSY

SOREW, 518-18X .53 BHG GRS

NUT, 5/16-18 REGHEXCTRLK

M3 BRACKET RH LIFT REAR

SCREW, 5/16-18X .78 HHC GRS

NUT, §/18-18 REGHEXCTRLK

ME/MP BRACKET LM LIFT REAR

SCREW, YV18-18X .75 HHO GRS

NUT, 5/16-18 REGHEXOTRLK

BRACE IDLER

SCREW,1/4-20%1.25 HHWATAP

SCREW. 516-18X .75 HHO GRS

WASHER, FLAT 244X .60X 085

NUT, 5/16-18 HWDFLGTH(.K

SF IDLER ARM ASSEMBLY

MP/MM ARM (DLER 40/4S"DECK

Rf\e'ET OVSET wmmx S0l 8T
RAKE PAD - TALAF

BOLTK .sooxz :5 HKHDOPSH GR2-

WASHER, FLAT 991X1,00X.209

WABHER, FLAT. .20 X1, DOK. 126

NUT, &8-18 HWDFL WHIZ-LOCK ZN

MP BRAGKET, EXTENSION IDLER

SCREW, i8-18X .63 HHC GR2

NUY, 5/16-18 REGHEXQTRLK

BLADE BRAKE ASSY

RIVET TRSET . t87DIAX B0 LGST

BRAKE ARM

BRAKE PAC

SOREW,5/16-18) .83 HHC

WASHER, FLAT .344X.60X.068

HUT, 648.18 REGREXCTRLK

BRAKE ROD

NUT,1/4-20 REGHEXCTRLK

SPRING 071 X 62X 437

NUT, 511818 REGHEXGTHLK

SP/SF QUILL ASEY, 3G/ 30/A0/

WS SHAFT/SADDLE 96°

BRNG, BALL .662!0X1,6780DX 472

MG DUST SHIELD

QUILL CABTING {1045)

BANG, BALL 88DIDX1,6750DX 472

SPACER, SLEV 68X 88X3.707

SPACER, SLEV 672X 83X 433PM

BF/BP PULLEY,26/6" GUILL V5L

WASMER, SPECIAL QUILL.

NUT, 7/16-20 WDFLLK

SCREW, 516-18X 98 WAHHTAR

SCREW, /18-18X1.38 WATAPGR2

MS BRACKET 40 |.F FRONT DECK

SCREW, 516-18X B3 HAC GRS

NUT, 5/16-18 REGHEXCTRLK

WS MP BRAGKET LINK DECK FRONT

ADJUSTING NUT

SCREW, £/16-18X1,060 HHC GRZ

NUT, 516-18 REGHEXCTRIK

BRACKET, GAGE WHEEL LH.

SCREW, 5/16-18X 63 HHC GRS

NUT, &16-18 REGHEXCTRALK

BRACKET,GAGE WHEEL B H, FRNT

HRACKET STABILIZER

SCREW, &16-18X B3 HHE GRS

SCREW, 5/18-18X1.25 HHOFT Y2

MUT, 6/16-18 REGHEXCTRLK

BLADE, 2032 RIGH-LIFT

WASHER, JMDX1 280X 07 BELLVIL

SCREW, ¥/8-24X1.00 NYLHHCGRS

--
ary.

B3 2 3 80—k = GO DD m (3 1D PO B B~ o o8 otk ok D S oA o d RS A BRI A AR ot et Ot ar RED gy S A AT DD e PO RGOS A RS AN B e e o




lU oo T ST

NOTE: ALWAYS USE ORIGINAL EGUIPMENT ALl UNNUMBERED
PARTS Use of service/teplacament pants other than ITEMS ARE INTEACHANGEABLE i
erig'nal equipment parts may void your wareanty. WiTH OPROSIVE SIDE A25BBSA

20




X
BREESITAFRBRISTONIRe 7

24,

Ly-

0" LAWN TRACTOR MODEL D3560-210

PARTH

A

55208
8260
67325
25210
1346
310028
056307
120382
120977
200473
19005
826234
190076
120383
1408
42348
K261t
23763
1499
804422
314875
304424
s

PESCRIPTION

DECK, 40" MOWER 2-WH OOMESTIC
AOD, DECK HITCH

PIN, HAIR DR DIAX1,50LG

BOLY, 9/8-16X2.00 CARR
WASHER, FLAT 992X !,25X.09
RETAINER,BELT

PULLEY, IDLER BFF 4.00 WIDE Fi
WASHER, FLAT 301Xt 00X.208
WASHER, REGSPTLE 203K 88X 10
NUT, 38-16 REGHX

SPRING, TENSION 7.52LG¢ 17LBAN
BELY, V 6L 81,00 DECK 40 LF
GUARD, BELT L+ PLASTIC
SCREW, 5/16-18% 63 HHG
WASHER, FLAT 344X .69X.085
NUT, 5/16-18 REGHEXCTALK
GRIP-LEVER

GUAGE WHEEL EURO
BHOALDER BOLY

NUT, 312-16 REGHEXCTRLK
CHUTE.DEFLECTOR 40743
$PRING TORSION

ROD,PIVOT DECK

PUSH NUT

4+ ORDER DECK KIT# 326025 FOR COMPLETE DECK.

34 1

ko AP QAN i OF G LT b S b oh b S e s S

21




e VI TRV

§ 40" LAWN TRACTOR MODEL D3560

RLECTRICAL ASSEMBLY

NOTE: ALWAYS USE ORIGINAL EQUIPMERT AlLL UNNUMBERED
PARTS, Use of sewvics/freplacemant parts other than ITEMS ARE INTEGCHANGEABLE
original equipment parts may void your warranty. WITH OPFOSITE SIDE 325513C

22




=t - P — e

| 40" LAWN TRACTOR MODEL D3560-21¢

x
=
&
i :
=

DEGCRIPTION
1. 322798  WIRE HARNESS 14-16TWIN OPP DYN {
2 41487 PRESS QLIP,) 380LG 681D 2
3. 303064  ASSY,LIGHT WIRE-#/é TURN i
4 52672  BULB, KEADLAMP 2
5. 2585  TIE. CABLE BLAGK NYLON 552 2
5 41482  PRESS CLIP,1.380LG 26610 2
7. 2g7855  SWITCH-IGN. wtenngasmsu 3
8 527862  NUY, 8892 HXHD IGN 1
9, 927850  KEY, IGNITION SWITCH 1
10, 00133  AMMETER 1
1. 300334 LIGKHT SWITCH ONAIFF PANEL 1
12. 520082  EWITCH,DOUBLE POLE NOING BLAGK 1
2 57444  TIE, CABLE BLAGK NYLON 5.82L 1
14, 57476  BWITCH,SCRMNT DP NC NO ?
15 E7220  SCREW, #12 X .50 PHPNHTAP 2
16, 53716  SOLENO 1
17, 187745  BOREW, 1/4.20X.76 uxsEMMA 2
18. 1802 NUT, 1450 aeau TRLK 2
15, 271172 NUT. 14-20 REG Ps 1
20. 138485  WASHER, Exuc .szax.em.oa )
21 1 NUT, 5/18-24 REGHER 2
2. 57444  TIE, CABLE BLACK NYLON Y
\ 28, 55511  WIRE, GROUND, 12.5" 1
24, 271184 NUT,5/16-18 HEXKEPS 1
25, 57547  SWITCH, BEAT !
25 160505  SCREW, 1M-20K SAPHPNHMA 2
2. 302257  BATTERY 1m1‘ GENERIC Y
28. 57551 ACD, BATTERY 1
29. 67552  ROD, BATTERY, TOP . 1
50, 326232  NUT WING 1/4-20 NVLON 1
a1, 120850  SCREW, 1/4-20X 63 HHC 2
32. 21178 HUT, 1/4-20 REGHEXKEPS A
38 v 80209 ls 15 AMP SPADE TYPE 1
. szm.m aaménv AGID, 80 OZ. 1

« SPADE TYPE FUSES ARE INCLUDED WITH THE WIRE HARNESS.

SCHEMANIC BRAWING

ot i e

o | L es

|l g

—

CUARM 3N ST

f"ﬁmge wicjals
ore_ ¢

oM e

WEADUHIS

24




DECALS {DECORATIVE)}

SV W

(A vs

32026 3A

e N P e

24




KEY# PART#
1. 320746
2 320747
3 914462
4. 314463
5. 402161

DESCRIPTION

DECAL, HOOD R-H {UNITEGH)
DECAL, ROOD L-H {UNITECH)
DECAL, CONSOLE R [ARGE FRAME
DECAL, GONSOLE LY LARGE FRAME
NAMEPLATE, 14/40

PO s = s b 3

25




A

W

DECALS (INSTRUCTIONAL)

Q202624

)

26




BVE VI E T

KEY# PART# DESCRIPTION

1. 324554 DECAL, LF DASH LSWIGHOK EXP

-3 89524 DECAL, INSTRUCT CONSOLE TOP GER
a 308770 DECAL, CAUTION TRIANGLE EUROPE
4 311086 DECAL, DANGER GERMAN

5. 811304 DECAL, SHIFT REV/INEUTRAL

B 324mM4 DECAL, CUT HEIGHT, 3 POSITION

7. 323464 DECAL, BHIFTER POSITION

8. 68903 DECAL, BRAKE/CLUTCH 180

9. 56838 PAD, FOAM HOOD SIDE H-er?

10. 5583 PAD, FOAM HOOD TOP H-8/7

1. REFERENCE ONLY

2, REFERENCE ONLY

13, REFERENCE ONLY

3

O T R E v

a7




TIRE SIZE

11X400-8
13X5.00-6
16X 6.00 -6
16 X650-8
1BX850-8
18X950-8
20X8.00-8
20X 10.00-3
20 X 10,00 - 10
23X 950 -12

HA“

42295
41060
35830
41081
319683
41108
319685
58276
55893
53655

319678
319880
316702
319682
317400
316701
310684
319686
319687
319690

"e'l L LU

301140 213852 -
314538

313880
57164 314584
313654

319689 314370

— 3167118 ]

28




£ ontact the dealsr whers your tractor was purchased for the avallable acee

ACCESSORIES

Modol Deserlption Rear Enpine Rider
5708-16 Baggar - Fits 82" Sids Discharge

5708-17 Bapger - Fits 38* Side Dischange & 30~ Top Discharge
5708-02 Frant Weight Box - hakis 35 e,

5648-1¢ Lawn Sweupar widump Release

5714-00 Mulghing Kit - 80" Top Discharge

Maode! Desciiption Lawn Tractor

5708.22 Bagger - Fita 30" Sids Diseharge

5708.13 Baggen - Fits 36", 38%, 39" & 45" §ids Disvharge

5705.04 36" Two-Btags Snowblowst - Fitg 38", 38", 39", & 45" Side Discharge
£661-08 42" Snowblade - Fitg 98", 38", 38" & 45"

£5392-00 Tira Chains - 18° x §.50"

5886.00 Tire Ghalns - 18" x 9.50" & 20" x g*

5672-01 Whee! Weights - Frant - 1 Pr. wimtg. hdw. - Fits 15" tires
587402 Wheel Weights - Rear - 1 Pr. wimlg. hdw, - Fits 18 & 20" tines
5709-03 Front Welghits - Fis 30" & 32" Side Discharge

5648-18 Lawn Sweoper widump Relaase

§714-00 Mulching Kit - 30" Tap Dfsaha_rgg

Mods! Description Garden Tractor Light Ground Engaging
5708-13 Bagger - Fits 38°, as, 357, & 45" Side Discharge

5705.04 38" Two - Stage Srowblower - Fits 36, 38, 39°, & 45"
5681-08 42" Bnowblade - Fita 36", 38, 39", & 45°

5672-01 Whee! Walghts - Front 1 pr, wimig. hdw, - Fite 15 tires
6673-0¢ Wheel Weights - Rear - ¢ PI. winig, hdw. - Fils 187 & 20" tires
564B-18 Lawn Bwosper wilump Releaze

5687-02 Slesve Hitch - wAlk bar - Fite 45*

S868-01 Adaptar (sleeve hitch) for use wiza" tires

5708-00 Tire Chains - 20" x 10"

467100 Yie Chaing - 23" x 9,50

667202 Whael Waights - Front - 1 pr. wimig, hdw. Fits 16" tirgs
5673-00 Whes! '‘Waights - Razr - 1 pr, w/mtg, hdy, Fils 23" tires
£674-01* 10" One Boltom Mosdboard Plow

5675.01* Cultivalor - 7 row - Adj. 6" - 42" width

5676-01" Disc Harrow - 8” & 11° diag - Adj. whith & disc angle
5677-02* Tillst - 5 H.P. Sali-Powered - 26" widih

Mode! Description Faur Whee! Steer
5708-14 Bagger - Fits 40" & 48" Side Discharge

§705-05 42" Ono-Stage Snowblowst - Fits 40™ & 46°

88E1.07 48" Snawblade - Fits 40" § 45

5709-04 Rear Woight Box for 40" & 46"

5648-18 Lawn Sweaper w/dump Release

§706-00 Tire Chains 20~ x 1o~

§671-p0 Tire Chains 23" x 9.50

5672-02 Whee! Waighta - Front - 1 pr, wiraty. how. Fits 16" tires
S673-00 Whae! Wsights - Rear - 1 pr, wimig. hdw, Fies 23% tireg
5872-D1 Whas! Waighte - Front - 1 pr, w/mig. haw. Fits 15" tires
§673-02 Whes! Weights - Rear - 1 pr, w/mtg. hdw. Fits 18' & 20" tireg
Model Description Two Whee! Steer Garden Tractor
5687.04 Slagve Hilch - whilt bar Fits 46

5674-01* 10" One Botiom Moldboard Plow

5675-01° Cuhivatar - 7 sow - Adj, 6" - 42" width

5876-01° Disc Harrow 8" & 11 Dise Ad). width & disc angle
5677-02° Tiller 5 H.P. Self-Powared - 28° widih

564815 Lawn Sviseper widump Reloase

“Reguires e sigave hitch

32

) sories. i you
~ are unable to contact the deafer, write to the address on the front cover of thig manual,



